ISTRUZ 21-07-2005 11:37 Pagina 1 $
@
- SH% \

ISTRUZIONI DI MONTAGGIO
RETROALZATE DOCKS - TWIN

DOCKS TWIN RISERS FOR BACK COUNTER UNITS
ASSEMBLY INSTRUCTIONS
MONTAGEANWEISUNGEN RUCKENAUFSATZE DOCKS — TWIN
ELEMENTS HAUTS DESSERTE DOCKS TWIN

INSTRUCTIONS POUR LE MONTAGE

- { i
{ Istruz Montaggio 0602 Pag. 1 >—/




ISTRUZ 21-07-2005 11:37 Pagina 2 $

—SlIEAE

7

Fissare i montanti alle basi usando le viti in
dotazione (M8x14 fondo, autofilettanti 4,0x25
x legno per piano lavoro).

Fix the supporting upright elements to the base units
with the supplied screws (M8x14 lag screws , 4.0x25
self-tapping screws for wood for work top).

Die Stédnder mittels der mitgelieferten Schrauben
(M8x14 durchgehend, gewindeschneidend 4,0x25 fiir
Arbeitsplattenholz) an den Basiselementen befestigen.

Fixer les montants aux bases en utilisant les vis fournies
(d’ancrage M8x14, autotaradeuses mesurant 4,0x25 a
bois pour plan de travail).

;( Istruz Montaggio 0602 Pag. 2 >

o



ISTRUZ

21-07-2005 11:37 Pagina 3 $

SIIFAT—

Premontare sugli schienali in melaminico la plafoniera completo di impianto e
schermo con viti autofilettanti 3,5x16.

With 3.5x16 self-tapping screws preassemble the lamp holder - equipped with lighting system
and lamp shade - onto the melamine backboards.

Die komplette Deckenlampenanlage und Blende vorab mit gewindeschneidenden Schrauben
3,5x16 an die Melaminriickwand anbringen.

Prémonter sur les dos mélaminés le plafonnier complet d’équipement électrique et d’écran avec
des vis autotaradeuses mesurant 3,5x16.

e -
{ Istruz Montaggio 0602 Pag. 3 >—/

o



ISTRUZ 21-07-2005 11:37 Pagina 4 $

—SlIEAE

Montare centine su schienale con 8 viti TSPTC M6x10.

00 000

Mount the curved décor on the backboard with 8 TSPTC M6x10 //
screws. " i
Bogenkrimmungen mit 8 Schrauben TSPTC -~
M6x10 an Rickwand anbringen.
Monter les cambrures sur le dos % - [ ' -
a l'aide de n°8 vis TSPTC ~ ] A
M6x10.

- -~

—

—

! ) 00003

Nel caso dell’alzata L = 1500

ﬂ 00005
montare anche la centina intermedia /?

oltre che le due laterali con viti 3,5x16. ~ 4

For the L = 1500 riser, it is necessary to mount "M%‘

both the side curved décor and also the
intermediate curved décor with 3.5x16 screws.

Bei Aufsatz L = 1500 neben den beiden ¥
seitlichen Bogenkriimmungen auch die mittlere
mit Schrauben 3,5x16 anbringen.

Dans le cas de I'élément haut L = 1500, monter
également la cambrure intermédiaire, outre les
deux latérales, a I'aide des vis mesurant 3,5x16.

;( Istruz Montaggio 0602 Pag. 4>




ISTRUZ 21-07-2005 11:37 Pagina 5 $
®
4 SH% )

Regolare anello
per schermo illuminazione.

Adjust the ring for the lamp shade.
Ring fiir Beleuchtungsblende regulieren.

Régler 'anneau pour I'écran d’éclairage.

. { i
{ Istruz Montaggio 0602 Pag. 5 >—/

o




ISTRUZ 21-07-2005 11:37 Pagina 6 $

—SlIEAE

Montare lo schienale in melaminico sui montanti con viti 3,9x25,
posizionandolo con il profilo lamiera zincata posteriore e collegare quindi
I'impianto elettrico.

Mount with 3.9x25 screws the melamine backboard on the supporting upright elements and
place it into position with the back zinc-plated sheet profile. Then connect the lighting system.

Die Melaminriickwand auf das hintere Zinkblechprofil positionieren und mit Schrauben 3,9x25
an die Stdnder anbringen und anschlieBend an die elektrische Anlage anschlieBen.

Monter le dos mélaminé sur les montants a l'aide des vis 3,9x25, en le positionnant avec le
profil arriere en téle galvanisée et connecter, ensuite, l'installation électrique.

;( Istruz Montaggio 0602 Pag. 6 >

o



ISTRUZ 21-07-2005 11:37 Pagina 7 $

Collegare impianto
elettrico all’alimentazione.

Connect the lighting system
to the electricity supply.

Elektrische Anlage an die
Versorgung anschlieBen.

Connecter l'installation
électrique a I'alimentation.

Per canalizzare e collegare

le alzate tra di loro utilizzare nella parte
alta della centina 2 grani M5x14 con 4
dadi ciechi M5.

Nella parte bassa 1 grano M5x14

con 2 dadi M5 ciechi.

In order to wire and
connect the risers

between them, for the
upper part of the curved
décor use 2 dowels
M5x14 with 4 cap nuts

M5. In the lower part of the
same, use 1 dowel M5x14
with 2 cap nuts M5.

Um die Aufsétze miteinander zu verbinden und
zusammenzubauen, im oberen Bereich der
Bogenkriimmung 2 Madenschrauben M5x14 mit 4
Blindschrauben M5 und im unteren Bereich 1
Madenschraube M5x14 mit 2 Blindschrauben M5
verwenden.

Afin de canaliser et de connecter les éléments
hauts entre eux, utiliser pour la partie supérieure
de la cambrure n° 2 goujons M5x14 avec n° 4
écrous borgnes M5. Pour la partie inférieure, par
contre, utiliser n° 1 goujon M5x14 avec n° 2
écrous borgnes M5.

. { i
{ Istruz Montaggio 0602 Pag. 7 >—/

o




ISTRUZ 21-07-2005 11:37 Pagina 8 $

—SlIEAE

Montare il cielino curvo in alluminio,
spingendolo verso i montanti, dopo averlo
appoggiato sui supporti.

Assemble the curved aluminium light-pelmet
by pushing it towards the supporting
upright elements, after having
laid it on the supports.

Die gebogene
Aluminiumdeckenplatte -
anbringen, indem sie auf die
Halterungen gelegt und in
Richtung Stitzen gedriickt wird.

Monter le bandeau
cache-éclairage en aluminium
bombé en le poussant vers les
montants, aprés l'avoir posé sur
les supports.

;( Istruz Montaggio 0602 Pag. 8 >

Applicare gli specchi, forniti sui

relativi schienali spingendoli prima
verso l'alto e facendoli aderire allo
schienale, appoggiandoli in basso

sull’ apposito profilo inferiore
reggispecchio gia premontato
sullo schienale in melaminico.

Apply the mirrors complete with the relevant
backboards by pushing them first upwards
and letting them adhere to the backboard,

and then lay them downwards on the

special lower profile which serves as mirror
holder and which is already preassembled

with the melamine backboard.

Die gelieferten Spiegel an die

entsprechenden Riickwédnde anbringen,
indem sie zuerst nach oben gedrtickt, dann
an die Rlickwand angelegt und schlieBlich
auf die untere Spiegelhalterungsleiste, die

bereits auf der Melaminriickwand
vormontiert ist, abgelegt werden.

Appliquer les miroirs équipés de dos relatifs
en les poussant d’abord vers le haut et en
faisant en sorte qu'ils adhérent au dos , en

les posant en bas sur le profil inférieur

spécial soutien-miroir déja prémonté sur le

dos mélaminé.

o




ISTRUZ 21-07-2005 11:37 Pagina 9 $
®
4 SH% )

Montare I’alzatina inox scatolata agganciandola in alto sul profilo inferiore
reggimensola e sotto tra I’alzatina del top inox e i montanti.

Mount the box-type riser by hooking it upwards on the lower profile of the bracket support and
downwards in between the stainless steel top riser and the supporting upright elements.

Kastenférmige Edelstahlaufsatz anbringen, indem er oben in das untere Profil des
Ablagehalters und unten zwischen dem Aufsatz des Edelstahltops und den Stiitzen
eingehdngt wird.

Monter I'élément & en caisson acier inox et I'accrocher aussi bien en haut sur le profil
inférieur soutien-étagere qu’en bas entre I'élément du plan en acier inox et les montants.

. { i
{ Istruz Montaggio 0602 Pag. 9 >—/

o




ISTRUZ 21-07-2005 11:37 Pagina 10 $

—SlIEAE

Montare le fiancate per le basi e alzate con viti autofilettanti e gli appositi ovuli
in zama.

Mount the side panels for base units and risers with self-tapping screws and the special pieces
in zinc-aluminium alloy (Zamak).

Seitenteile fiir die Basiselemente und Aufsédtze mit gewindeschneidenden Schrauben und den
Ovalscheiben aus Zamak anbringen.

Monter les joues pour les bases et les éléments hauts a 'aide des vis autotaradeuses et des
pieces en zamak en forme d’ovule.

;Ostruz Montaggio 0602 Pag. 10)

o



ISTRUZ 21-07-2005 11:37 Pagina 11 $

-

SIIFAT—

Montare le mensole in vetro negli appositi supporti in zama, avendo cura di
serrare adeguatamente i grani.

Mount the glass shelves on the special pieces in zinc-aluminium alloy (Zamak), taking care to
tighten properly the dowels.

Die Glasablagen in die vorgesehenen Zamakhalterungen schieben und die Madenschrauben mit
entsprechender Sorgfalt anziehen.

Monter les étageres en verre sur les
supports spéciaux en zamak
et bien serrer les goujons.

e -
\Istruz Montaggio 0602 Pag. 11>—/




ISTRUZ 21-07-2005 11:37 Pagina 12 $

—SlFAr
ISTRUZIONI DI MONTAGGIO
RETROALZATA MACCHINA CAFFFE’

RISERS FOR COFFEE MACHINE BACK COUNTER UNITS
ASSEMBLY INSTRUCTIONS
MONTAGEANWEISUNGEN RUCKENAUFSATZ KAFFEEMASCHINENELEMENT
ELEMENTS HAUTS DESSERTE POUR MACHINE A CAFE
INSTRUCTIONS POUR LE MONTAGE

;Clstruz Montaggio 0602 Pag. 12)




ISTRUZ 21-07-2005 11:37 Pagina 13 $

-

Fissare i montanti alle basi usando le viti in
dotazione (M8x14 fondo, autofilettanti 4,0x25
x legno per piano lavoro).

Fix the supporting upright elements to the base units
with the supplied screws (M8x14 lag screws , 4.0 x 25
self-tapping screws for wood for work top).

Die Stdnder mittels der mitgelieferten Schrauben
(M8x14 durchgehend, gewindeschneidend 4,0x25 fiir
Arbeitsplattenholz) an den Basiselementen befestigen.

Fixer les montants aux bases en utilisant les vis fournies
(d’ancrage M8x14, autotaradeuses mesurant 4,0 x 25 a
bois pour plan de travail).

SIIFAT—

o

e -
\Istruz Montaggio 0602 Pag. 13>—/




ISTRUZ 21-07-2005 11:37 Pagina 14 $

—SlIEAE

Premontare sugli schienali in acciaio inox AISI 304 la plafoniera completo di
impianto e schermo con viti autofilettanti 3,5x16.

With 3.5x16 self-tapping screws preassemble the lamp holder - equipped with lighting system
and lamp shade - onto the AlSI 304 stainless steel backboards.

Die komplette Deckenlampenanlage und Blende vorab mit gewindeschneidenden Schrauben
3,6x16 an die Riickwand aus rostfreiem Edelstahl (AISI 304) anbringen.

Prémonter sur les dos en acier inox AlSI 304 le plafonnier complet d’équipement électrique et
d’écran avec des vis autotaradeuses mesurant 3,5x16.

;(Istruz Montaggio 0602 Pag. 14>

o



ISTRUZ 21-07-2005 11:37 Pagina 15 $

-

SIIFAT—

Montare centine su schienale con 8 viti TSPTC M6x10.

Mount the curved décor on the backboard with 8 TSPTC M6x10 screws.

Bogenkriimmungen mit 8 Schrauben TSPTC M6x10
an Riickwand anbringen.

Monter les cambrures sur le dos a
l'aide de n°8 vis TSPTC M6x10.

/E /
o
.
— U
Nel caso dell’alzata L = 1500 montare #0075

anche la centina intermedia oltre che le
due laterali con viti 3,5x16.

For the L = 1500 riser, it is necessary to mount
both the side curved décor and also the
intermediate curved décor with 3.5x16 screws.

Bei Aufsatz L = 1500 neben den beiden
seitlichen Bogenkriimmungen auch die mittlere
mit Schrauben 3,5x16 anbringen.

Dans le cas de I'élément haut L = 1500, monter
également la cambrure intermédiaire, outre les
deux latérales, a l'aide des vis mesurant
3,5x16.

e -
\Istruz Montaggio 0602 Pag. 15)—/




ISTRUZ 21-07-2005 11:37 Pagina 16 $

—SlIEAE

Montare lo schienale in acciaio inox AISI 304 sui montanti con viti 3,5x16,
posizionandolo con il profilo lamiera zincata posteriore e collegare quindi
I'impianto elettrico.

Mount with 3.5x16 screws the AISI 304 stainless steel backboard on the supporting upright
elements and place it into position with the back zinc-plated sheet profile. Then connect the
lighting system.

Die Riickwand aus rostfreiem Edelstahl (AISI 304) auf das hintere Zinkblechprofil positionieren
und mit Schrauben 3,5x16 an die Stander anbringen.

Monter le dos mélaminé en acier inox AISI 304 sur les montants a l'aide des vis 3,5x16, en le
positionnant avec le profil arriere en tble galvanisée et connecter, ensuite, l'installation électrique.

;(Istruz Montaggio 0602 Pag. 16>

o



ISTRUZ 21-07-2005 11:37 Pagina 17 $
®
4 SH% )

Per canalizzare e collegare le alzate tra di loro utilizzare nella parte alta della
centina 2 grani M5x14 con 4 dadi ciechi M5.
Nella parte bassa 1 grano M5x14 con 2 dadi M5 ciechi.

In order to wire and connect the risers between them, for the upper part of the curved décor use
2 dowels M5x14 with 4 cap nuts M5. In the lower part of the same, use 1 dowel M5x14 with 2
cap nuts M5.

Um die Aufsédtze miteinander zu verbinden und zusammenzubauen, im oberen Bereich der
Bogenkriimmung 2 Madenschrauben M5x14 mit 4 Blindschrauben M5 und im unteren Bereich 1
Madenschraube M5x14 mit 2 Blindschrauben M5 verwenden.

Afin de canaliser et de connecter les éléments hauts entre eux, utiliser pour la partie supérieure
de la cambrure n° 2 goujons M5x14 avec n° 4 écrous borgnes M5. Pour la partie inférieure, par
contre, utiliser n® 1 goujon M5x14 avec n° 2 écrous borgnes M5.

. { i
\Istruz Montaggio 0602 Pag. 17>—/

o




ISTRUZ 21-07-2005 11:37 Pagina 18 $

—SlIEAE

Montare fissaggi in zama e poi
inserire cappa.

Mount the zinc-aluminium alloy (Zamak)
fixing supports and then insert the hood.

Die Zamakhalterungen anbringen und
dann die Hauben einftigen.

Monter les supports de fixage en zamak
et ensuite introduire la hotte.

Montare la cappa sui

4 sostegni in zama avendo
cura di serrare adeguatamente
® i grani.

Mount the hood on the 4 zinc-aluminium
alloy (Zamak) supports, taking care to tighten
properly the dowels.

Die Haube an die 4 Zamakhalterungen anbringen und
die Madenschrauben mit entsprechender Sorgfalt anziehen.

Monter la hotte sur les 4 supports en zamak et bien serrer les
goujons.

;(Istruz Montaggio 0602 Pag. 18)




ISTRUZ 21-07-2005 11:37 Pagina 19 $

®

-

Far passare il cavo di alimentazione nell’apposito foro nello schienale e collegarlo
all’alimentazione passando da sopra. Collegare anche I'alimentazione del
plafone.

Insert the power cable in the special hole located in the backboard and connect it to the electricity
supply by passing on the upper part. Connect also the lamp holder to the electricity supply.

Das Versorgungskabel durch die vorgesehene Bohrung in der Riickwand fiihren, oben weiterfiihren
und an die Versorgung anschlieBen. Weiterhin die Deckenleuchtenversorgung anschlieBen.

Introduire le cable d’alimentation dans I'orifice spécial se trouvant sur le dos et le connecter a
l'alimentation électrique en le faisant passer par le haut. Connecter également l'alimentation
électrique du plafonnier.

e -
\Istruz Montaggio 0602 Pag. 19)—/




ISTRUZ 21-07-2005 11:37 Pagina 20 $

—SlIEAE

Montare il cielino curvo in alluminio spingendolo, dopo
J averlo appoggiato sugli appositi supporti, verso i
montanti.

Assemble the curved aluminium light-pelmet by pushing it towards
the supporting upright elements, after having laid it on the supports.

Die gebogene Aluminiumdeckenplatte anbringen, indem sie auf die
Halterungen gelegt und in Richtung Stiitzen gedrtickt wird.

Monter le bandeau cache-éclairage en aluminium bombé en le
poussant vers les montants, apres l'avoir posé sur ses supports

Spéciaux.

;(Istruz Montaggio 0602 Pag. 20>

o




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <FEFFd5a5c0c1b41c0020c778c1c40020d488c9c8c7440020c5bbae300020c704d5740020ace0d574c0c1b3c4c7580020c774bbf8c9c0b97c0020c0acc6a9d558c5ec00200050004400460020bb38c11cb97c0020b9ccb4e4b824ba740020c7740020c124c815c7440020c0acc6a9d558c2edc2dcc624002e0020c7740020c124c815c7440020c0acc6a9d558c5ec0020b9ccb4e000200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee563d09ad8625353708d2891cf30028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f003002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c4fbf65bc63d066075217537054c18cea3002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f3002>
    /ENU <>
  >>
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [566.929 822.047]
>> setpagedevice


